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CAUTIONS EQUIPMENT NEEDED

In order to avoid personal injury or property damage, you have to act in a responsible manner and follow
these directions.
RC models can operate at over 40Km/h but can not stop immediately

B Safety Precautions

- Check the surrounding area before you operate RC model.

- Choose a good place to operate your RC model

- Do not operate your RC model on the street or highway. It can cause a serious damage or a serious accident.
- Do not operate your RC model in confined or crowded areas, in order to avoid accident.

- Never operate your RC model near people or animals, and never use people or animals as an obstacle.

- A collision between your RC model and stationary objects can cause damage to either

- Do not operate your RC model in public places like hospital and residential areas. It can cause great noise

- Never operate your RC model indoor. There is a higher possibility of fire or damage

Radio control system
(wheel & trigger type)

Contrafler
. . Batteries

B Safety Precautions (Before assembling)

- Before you start assembling this model, read the instructions carefully and make sure you understand them

thoroughly.

- |f a child assembles this model, an adult must also read the instructions carefully and understand them thoroughly.

- Always be careful when using tools like knives. Extra care should be taken to prevent injuries.

- If you use paint or cement (not included in the RC model), read the instructions supplied with them.

- Keep the parts oul of reach of children, small parts can cause choking and vinyl bags can suffocate.

B Safety Precautions (Before you operate RC model, check the following.)

- Check to ensure nuts bolts are tightened appropriately.

- Check that no one else is using your radio frequency.

- Use new batteries to avoid losing control of the transmitter and receiver.

- You will need a 2 channel radio system which includes a servo, a receiver, an ON/OFF switch, and an electronic
speed confrol.

- Be sure to use a radio frequency for ground model — Do not use airplane frequancies,

- Always check the brakes and throttle before you operate your RC model, in order to avoid losing control of the
model.

- To prevent unexpected movements of your RC model, do not connect the batteries to receiver before turing on
the transmitter.

- Always tum on the transmitter first, and then connect the batteries to the receiver
1. Switch on the transmittar.
2. Check that the speed control, the transmitter control, and trims are set to the neutral position.
3. Connect the RC modeal to the receiver’s battaries.
4. Switch on the model and the receivear.

- When you using rechargeable batteries, make sure you read and follow the instructions carafully.

- Inappropriate handling or usage of rechargeable batteries can cause sernous injuries or accidents.

B Cautions While Operating

- When the RC model is operating, do not touch the moving parts like the drive shaft and wheels.
- The moving parts can cause serious injuries.
- Always tum the model or receiver off and disconnect the batteries before tuming off the transmitter, in order to

avoid unexpected movements of your RC model.

1. Tum off the model or receiver.

2. Disconnect the batteries.

3. Tum off the transmitter.
- Do not touch the vehicle's speed control resistor while operating of the RC model. The resistor may be very hot,

especially after running at lower speeds.
- To prevent damage to the RC model, remove the batteries from the model and transmitter when you don't intend

to run the RC model for some time.
- After operating your RC model, batteries bacome hot, so please be careful when handling.
- In order to prolong the life of your RC model, please keep it free from dirt and grease,
- Before you start assembling this model, read the instruction carefully and make sure you understand them fully.
- If a child assembles this model, an adult must also read the instructions carefully and understand them thoroughly.

TOOLS NEEDED

TOOLS INCLUDED

© o o @.
1 e i
1 I ﬁ
] ) Ih ||| N Box wrench
|
| = i —
& % - = ==
- i :'. l_'.. : .'| " ) Il.-- :
10 m
|
O = ‘“ )l
L T ¥ — h
Thread lock Side cutter Long nose pliers Modeling  Reamer Madeling Wrench Wrench Wrench +Screwdriver +Screwdriver GM51504 GM20220
sclssors knife  (1.5mm) (2mm) (2.5mm) (small}) (medium) Gear grease Shock ail

3 Yrae=0



A PRO kit includes :

—

GMAO0083

_I_.

GM60111

| GM60064 -
Diff locker
GM30112 -
A TS kit only. GA44 heavy duty diff locker

GM60068 2
33T Bevelgear GMAD205

— 8x12x3.5mm
GMA0205 i
Ball bearing Bx12x3.6mm
GMA0082 - %
2xBmm Wrench bolt

. GMA(O082 GMA0205
GMAO0083 x6 ' 2xBmm Bx12x3.5mm
2x8mm Wrench bolt
FRONT AXLE H

GMAD205

GM60067 %] Ball bearing Bx12x3.5mm
11T Bevelgear
@l‘ -
GM60111 %1 GMAOD165
Input universal joint 28mm Ball bearing 5x11x4mm
GMAO0160
2mm E-ring x1
[ |
GMAD093 x4

2.5xBmm Wranch baolt

GMAO0160 —@
x1
GMAQ205
S5x11x4mm
x4 GME0067
GMe0061 )
\, '
)
.ﬁ,ﬁ
>
,h_ =
GMAQ0093
2 5xBmm

D



FRONT AXLE

(m

GMAO0011
2.5x6mm

Round head wrench bolt

x4

A Do not over tighten.

GM60064
(Jrommmy -.

GMAD082 x4
2x6mm Wrench bolt

GMADDB2
2xBmm




FRONT AXLE H A\ RIGHT C-HUB CASTER ANGLE SETUP A\ RIGHT SIDE VIEW
10°

GMAO0165 %2
Ball bearing 5x11x4mm
GM60063 3
GMAO0165
Hx11xdmm
2N
GMAO0131 x4 X o T
3x10mm Socket set screw .1. \
#¥ cAuTION
e

OVER TIGHTEN

X

3x10mm

GMAD165

5x11x4mm

an
Y
I.H\". y ":::;:I-—C.-_;'_'
., |I;Ilrl l"-':.l
2 =\




FRONT AXLE m

e

GMGB60109
CVA drive shaft 64mm

e

GMGE0109
CVA drive shaft 92mm

lm | o [

GMG0109
CWA wheel! axle shaft 35mm

3

e o

.

GM60110
CVA pin retaining ring

O [o

GMe0102
CVA drive coupler

1

GM60065
Pin 2411 .4mm

x2

x2

@\ D— GM60065
l'».

GM60110

GM60109
l GM6E0109

GM60102

GM6&0109
GM60065

#¥ cAUTION

GM60109

5 :

O

I

GM60110

GME0110

\ GM60102




FRONT AXLE n GMA0165
ax11xdmm

(jmmm

GMAO0019
Jx10mm
Round head wrench bolt

GMAD165

Ball bearing 5x11x4mm

O

GMA0167

Ball bearing 10x15x4mm

[

GMAO0095
2.5%12mm Wrench baolt

x4

X2

x2

x4

'GMA0019

3x10mm

"GMA0019

Ix10mm

GM60023

#B cauTiON

L
I}
_I_.J

WL

R
|

LI

AR
A

A
-

IGHTEN

GM60023

_GM60063 3

PRO kit includes ;

A GM30076
GABD Brass steering knuckle bushing

GMA0167
A 10%1 5xd4mm

&

GMAD167

10x15x4mm GM60023

GMAD165

o511 xdmm

%mwms

Jx10mm

GMA0095
2.5x12mm




€]

11T Bavelgear

GM60111

Input universal joint 28mm

GMAO0160

2mm E-ring

GMAO0165

Ball bearing 5x11x4mm

-

GMA0205
Ball bearing Bx12x3.5mm

E ARNRA

GMAO0093
2.59x8Bmm Wrench ball

HEAR AXLE
A b, .'"_

x1

x4

2. 5x8mm

GMAD205
Bx12x3.5mm

GM60111

GMAD165

5x11xd4mm

GM60062 ED




=\ f“"a_!.-

——

—

A Do not over tighten.

GMA0011

2.5xbmm

GMA0082
2x8mm

(jm

GMAODO011 x4

2.5x6mm
Round head wrench bolt

[

GMAO0082 x4
2x6mm Wrench bolt

@m GMAO0017
GMAO0017 3xBmm GMAD0094

3xBmm x2 T 2.5x10mm
Round head wrench bolt :

[

GMAD094 x1
2.5x10mm Wrench bolt




BTN D
] T 1 ol Tmm

GM60112 2 |
Straight drive shaft 107mm

GM60112

GMAD165

S5x11xdmm

1N

GMAO0165

Bx11xdmm

GM60112

GMA0165 2

Ball bearing 5x11x4mm

GM60063 3

Y
GMAO0131

3x10mm Socket set screw

#¥ cauTion

=\ (T T e
GMAO0131

Jx10mm

o

2 (R N

OVER TIGHTEN

O X

[




wusnsson |14
o ] o |

GM60213

Transmission output front shaft 55.3mm

G

x1

N

GMAOQ162

4mm E-ring

x3

A

GM60221 B3

— GMAD162

ﬂ— GM60033

GMAOD165

Sx11xdmm ~

GMAO0165
oxX11xd4mm -

-_:'-ff:':'::i-'i-;'..-.

GMAOD162

A Plastic bushing
~GM60221 @ GM60210 NS
Plastic bushing GMAOD165
GMG60033 © Ball bearing x2 GME0210
— Pin 1.5%7.2mm x1 5x11xdmm 48P 28T 2nd gear (HI) X1
P GMGE0071
32 5
GMAOD163
@ a GM6E0211  5x8x2.5mm

GM60071 «1 GM60210 1
48P 38T 1st gear (LO) 48P 28T 2nd gear (HI)
| | e O
GM60214 <4
Transmission output rear shaft 63.1mm
GMAD163

SxBxZ.5mm

GM60211
HI/LO sliding clutch

GMA0165 (g

Sx11x4mm

GM60033
Pin 1.5x7.2mm

GMAD162

GM60212
48P 32T gear

GM60214

4mm E-ring

GMAO0163

Ball bearing
oxBx2.5mm

x2

GMAO0165
Ball bearing

Bx1ixdmm

x4

L

x1

Sx11xdmm

GMAD165

7 GMA0165

Sx 11 xdmm

-GM60212 GMAO0165 J

Bx11xdmm

GM6E0217

Transmission fork shaft 49.2mm

X

GMAO0161

2.5mm E-ring

GMAO0161. %
[ C .
x1

e

12

ﬁ L]
W A s e



_GM6&0069

TRANSMISSION m
- ﬂ ﬂ

o |

GME0215 x1
Transmission shaft 117.9mm GMAD162
ODIEIG:E o J |
GM60210 <41 GMB0069 4 ;
48P 28T 2nd gear (Hl) 48P 18T gear % GMAD165
Sx11xdmm

GMe0221
Plastic bushing

GM60210

e
e =l = =3
e ™ e
3 T
S

GM60221 3

Plastic bushing

GM60033
Pin 1.5x7.2mm x2

—)
@ GMA0162 4
4mm E-ring
GMAOD165
© Ball bearing x2
Sx11xdmm

GMAD165

Bx11xdmm

FPRO kit includes :
A GM30186

Stainless steel ball 5.8x7.3mm

GMﬁnﬁza

Use E-ring for full ime low speed 7]
and high torgue. (no shift function) GM60220 .

GMAOD161

@ GMAOD161
2.5mm E-nng




TRANSMISSION m

[
GMAO0093
2.5xBmm Wrench bolt

r
L
& -
A
e
o
-

GMAD0093
E,Exanjumﬂ :

[

GMAO0109
Jx30mm Wrench bolt

GMAQO165
Sx1ixdmm M

x4

GM60220 B8

x3

GMAO0162

GM60221
Flastic bushing

GM60071
48P 38T 1st gear (LO)

GM60033
Pin 1.5x7.2mm

—
GMAD162
4mm E-ring
GMAO0165
O Ball bearing
Sx11xdmm

GMAD162

1 A F‘.
X1 GMme0221 B,

Plastic bushing GMAOD165

Bx11xdmm

—— GM60033

14 Yrerac=(



GM60216 %1
slipper shaft 37.8mm
GM60033 .,

Pin 1.9x7.2mm

—
GMA0162 .,
4mm E-ring
; GMAO0165
© Ball bearing x1
ax11xdmm

[

GMAO0104
Jx12mm Wrench baolt

x1

[

GMA0106 x3
dx18mm Wrench boft

GM60080A %1

32P 45T Spur gear
GM60087 5

Slipper disk 20x1.5mm

=

GM60088

Slipper pad X2
|

GMA0210 <4

4mm conical spring washer

@_

GMA0157
M4 nylon lock nut

x1

e

TRANSMISSION
i [] 00

28

GM60069
48P 18T gear

2

(O ) cmao1es

ox 11 =xdmm

GMAO0162

GM60216 %

GMA0162

GM60069

GM60087

A
GMA0157 @®@ I

GM60220 &3

| # W
GMA0106
Ix18mm
GMAO0104
3x12mm
GMEMEI}A_
GME0088

i}

i
|
| f
| J
f
|I /
o F
S

T GMA0210

/‘«"BTu?rn PN A A >
AR

| |1 )T
A\ Fully tighten the nut,

i and loosen the nut 1/8 ~ 3/8 of a turn.




TRANSMISSION m

(o

GMAO0102
IxBmm Wrench bolt

Sli=

GMG60072
32P 13T pinion gear

(i
GMA0019

3x10mm
Round head wrench bolt

(D
GMA0127

Jxdmm Socket set screw

x4

x1

x2

x1

E:l &'mg: E:Eif. nut x1

GM6E0072

GM60220 €3

GMA0102

IxBmm

A\ Motor is not included.

GM60221

GM60221

‘GMAO0156

&

GMAO0019

310mm

16 Yran=0



usnsson |24

»y— GMAO107
3x20mm
GMA0107 4
Ix20mm Wrench bolt
§ 9T to 12T Pinion gear
Tum counterclockwise

m B
GMA0021 : // 7 Gu60221 19
3x15mm x1

©

Y/
Round head wrench bolt & X 5
. ™
GMA0158  x1 : WA
3mm Washer If"r S _
II i v .

Al
GMAQ021_ 3 /'(5
3x15mm GMADAER

' - i EJ_
]: } __'_J— 1 :J_J r i
! 2

17 Yrae=0



FRONT UPPER LINK m

GM6E0089
LUpper link Mdx5.8x55mm

i

LLELLRR LY LY II| IARRAR!

GMAOD145

4x20mm Socket set screw

PRO kit includes :

A GM30186
Stainless steel ball 5.8x7.3mm

A\ FRONT UPPER LINK TOP VIEW

PRO kit includes :
GM30175

GS02F stainless stesal link kit
for 313mm wheelbase

A

GM60089

GM60023 Kl

GMAD145
dx20mm

GM60022 B -

FRONT LOWER LINK m

i

GM60222

Lower link Mdx6.8x78mm x2
III III ||I Illllllllllllll |II||I IIIII '-I'. |I III III'I II'II' I','t
GMAO0145 i
4x20mm Socket sel screw
GM60023 ) S
GM60022 B
) GMAD145

4x20mm

PRO kit includes :
A GM30186

Stainless steel ball 5.8x7.3mm

GM60222

GMA0145
dx20mm

GM30175

A

for 313mm wheelbase

PRO kit includes :

GS502F stainless steel link kit

18



HEAR UPPER LINK

GM60091 x2

Upper link M4x6.8x98mm /@

GM60023 &

2

G 9
GMA0145 i

_Ax2lmm

GMAD145 %l GM60091

4x20mm Sockel sel screw
f‘\

. Ei
GMA0145 i

PRO kit includes :

A GM30175
GS02F stainless steel link kit
for 313mm wheelbase

PRO kit includes :
A GM30186

Stainless steel ball 5.8x7.3mm

|
REAR LOWER LINK E

GM60092 2 =

Lower link M4x8.8x100mm Q
GM60023 5 :

GMA0145
_4x20mm

PRO kit includes :
A GM30186

Slainless sleel ball 5.8x7.3mm

\‘

[III II| II| IIl III III II| IIl II| II| II| II I| II I| I| I| I| I| I| I| III III.IIIII

GMAO0145 <4

Ax20mm Socket set screw

s

GMAD145 ‘
PRO kit includes : _4x20mm i
A GM30175 g " GM60022 B Y =
S02F stainless steal link kit
for 313mm wheelbase
GM60023




PANHARD ROD m

GM60099
Panhard rod 86mm

- r
r

|

s

GM60023 A3

@ GM60023 £

GM60099

GME0023

PRO kit includes :

GM30175
GS02F stainless steel link kit
for 313mm wheelbase

A

PRO kit includes :
A GM30186

Stainless steel ball 5.8x7.3mm

STEERING ROD

r'mI".I'LI'-."I.I"."'."'."'.ﬁl.ﬁl."' Wi

L
.

PRO kit includes :
A GM30148

GAd4 stainless steel steering rod set

_ ——GM60022 ]
G |
™ GMA0144
% 4x15mm
“ -
GM60023 GM60100

GM60100

GMA0144 X2 |
¥ 15mm Sockel sel screw GMAD145
SERRMRRRPIROT—— 4x20
rl' |II I'.II'. I'. I'. I'. ||I'|II |II ||I'|II'|II |II |II |II |II |II I'| III I'| W mm C\t‘\
GMA0145 2 \ GM600228 ——
4x20mm Socket set screw B '

GM60023 B S ) SN
GM60100 1
Steering rod M4x6.8x69m

PRO kit includes :
| | ' A GM30186
inl | ball 5.8x7.3
GME0100 ¥ Stainlass steel ball 5.8x7.3mm
Steering rod M4x6.8x115mm
20 Yenac=@



SHOCK ABSORBER

Ol

GME0079

GMAD0212 »
%1 O-ring x4 C j s
— Be careful with
GMAD212 ﬁ the position of oring
GMA0160 , .
amm E-ring x4 33A A MAKE X 2 : FRONT SHOCK ABSORBER 333 A MAKE X 2 : REAR SHOCK ABSORBER
GMA0169 g @)
P3 O-ring
GM0020078 l @
Il T a | = GM0020078 ¢ :
GM0020075 il i |
Shock shaft 3.5x46 4mm Xz & | @ o A .‘
GMAO0160 | _ ;
I ! GMA0160 | &)
GM60096 .. | |
Shock shaft 3.5x33.9mm k2 GMO0020075 GMEHHEEH

GM60094
SD 90mm shock body

GM60095
SD 67mm shock body

e e Em mr o o o oo ome o ww

GM60094

ﬁl_ae

GM60079 B
2 GMAﬁ'tEEI

@— GMEDETB 4

GMAU‘IEB

GMEI}I}TB 3]

‘D eMmA0169

@ GMEl:]ﬂ?EI (4]

i© cMmMA0169

€
%—GMEDD?E (3]

I

5

| EEorr
[ ELLIA

¥

Fill up the cylinder with oll.

| BTy

-

Slowly move up and down
o remove air bubbles and

fill up the ail.

E

FEte
I Ll Ll

4

Push up the shock shaft
slowly to the top and
close the cap

21
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SLOWER REBOUND FASTER REBOUND
AND FASTER COMPRESSION AND SLOWER COMPRESSION

i I
] I I
] i
] i I
" i i B i SEL L

i 4 . Es =f

-E i_ . - T 5_ E i : ﬁ ﬁq : _E | |
] i |
: %E ul i_ : it : i i
: : |
] i |
] i i
- : £ - : - : =
] ] I
' — : I '
Push up the shock shafi 1mm space the cap.
slowly to the top and
close the cap.
Pull down the shock shaft close the cap

slowly o the botlom,

35A 0 A MAKE X 2 : FRONT SHOCK ABSORBER 35B | A MAKE X 2 : REAR SHOCK ABSORBER

A PRO kit includes : GM60079 E)
GM30187 GMe60079 E)
Slainless steel ball 5x8.5mm ,--':13._. i S L E \
ﬁ'{;_‘[
o PRO kit includes :
J }— GM60079 B : A GM30187
M"‘“’“-:_ * Stainless steel ball 5x8 5mm
h =
1l PRO kit includes :

—

—
————

A GM30186

Stainless steel ball 5.8x7.3mm

L o

L

=C

b

il
T

/ GM60079 )
GMe0079 B —— GM60079 ED
PRO kit includes :
A GM30186
Stainless steel ball 5 8x7.3mm
Ak W o
Y GM60079 EI
e GME0238

GM60079 EED GME0097
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GMAOO018

3x8mm x1
Round head wrench bolt

([

GMAOD0020
Ix12mm x4
Round head wrench bolt

o4

GMA0154 1 el
M3 Nut GMAOD0020
_3x12mm
GM60093 - | N
5.8mm ball stud M3x5mm -
GM60078 B3

A Servo is not included.

A Set to the neutral position
before attaching the servo
horn to the servo.
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GMe0078 B

GMAODD18
~ 3xBmm

L GME0078 -

ﬁ GM60093
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GMADD018

JxBmm
Round head wrench bolt

MAHAANYEARNY
GMAO0019

3x10mm
Round head wrench bolt

0

[

GMAOQ0D21
Ix15mm
Round head wrench bolt

|

GMAOD058

3x10mm Flat head wrench bolt

x2

x1

_ GM60078 (13 ]

GMAD0021
15mm
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GM60077 3

AxBmm

T GMA0018

" GMA0021

3x15mm

~ GM60077 E)

GM60081.

GMAO0058

3x10mm
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x3

x1
x1

Round head wrench bolt
Round head wrench bolt
Round head wrench bolt

GMA0018
GMAO0019
3x10mm
(i
GMA0021
Ix15mm

3xBmm
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FRONT UNIVERSAL SHAFT m

([

GMAD126 x1
IxImm Sockel set screw

| T

GMAODOST x1

3x8mm Flat head wrench bolt

[

> 1)
—

GM60101 x1

Universal joint cup

o] ©

GM60119 x1
Universal joint drive coupler
———1

GM60065 x1
Pin 2x11.4mm

A\ Thread lock is not included.
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GMAD126 L
dxanm l GM60101

GMEI‘JH‘E—@
Lo

GMA00S7  \\

3xBmm

HARDENED UNIVERSAL SHAFT m A\ PRO kit includes : GMB0128 Hardened universal shaft set

(D
GMA0126 x2

Ix3mm Socket set screw

o] ©
GM60119 x2

Universal joint drive coupler

1

GM60065
Pin 2x11.4mm X2

Ol

GM&0101 x1

Universal joint

GM60123 X2

12.8x0.7mm Pin retainer

GM60128 4

Universal shaft 40mm(Female)

GM60123.

GM60128 1
Universal shaft 67.8mm (Male) ’

GME0128

GMA0126 B

Jx¥3mm |

GM60119 4@

GM6&60101

%FMEH 065

GMA0126 O
3x3mm ‘

GM60119 ﬁ
=

o~

A4 W
/\,?) GM60123

GM60128

67.8mm




REAR UNIVERSAL SHAFT

GMAD126 x1
Ix3mm Sockel set screw

[

GMAO0O057 x1
3xBmm Flat head wrench bolt
T =
@]
|
GM60101 x1

Universal joint cup

o] ©

GM60119 x1

Universal joint drive coupler

—

GM6E0065

Pin 2x11.4mm 11
GMAO0O057
3x8mm :

HARDENED UNIVERSAL SHAFT

(D
GMA0126 x2

Ix3mm Socket set screw

o] ©

GM6E0119 x2

Universal joint drive coupler

| I

GMG0065
Pin 2¢11 4mm x2

Ol

GM60101 x1

Universal joint

GM60128

Universal shaft 40mm({Female)

@—Gmﬂﬁa

Ix3mm

=
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% GME006

GM60101

m A PRO kit includes : GMB0128 Hardened universal shaft set

GM60123 o =
12.8x0.7mm Pin retainer @

GM60128
89.3mm

- GM60123

GM60128

Universal shaft 89.3mm (Male) x1
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GMAD126

S

GM60128
GM60065




GMAO0126

Ix3Imm Socket set screw

x2

| T
x2

O

x2

x2

GMAO0O0ST7
GM60101
|
o
-
GM&0101
o] ©
GME0119

3x8mm Flat head wrench bolt
Universal joint

Universal joint cup

Universal joint drive coupler

x2

1

GM6E0065

Pin 2x11.4mm x2

A

GM60103
3x10mm Screw pin

EE.
GMA0126 o

GM60119 @

GM60101

GMAD057

3xBmm

GM6&0103

3x10mm

‘GMA0126

| Jx3Imm

A Thread lock is n-:;t included.
GM60101
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GMAD102
3 m

[

GMAO0102

JxBmm Wrench boit
GMAO0059 x
dx12mm Flat head wrench bofl
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GM6&0076

30

(i
GMAO0020
312

Round head
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GMAD022
3x20mm x1
Round head wrench bolt

[

GMA0108 o
3x25mm Wrench bolt

GMA0022
Ax20mm X2
Round head wrench bolt

[ O

GMA0108 <2
Jx25mm Wrench bolt

A
GMA0022
dx20mm

GMAD0108
Jx25mm

GMADD22
Jx20mm

GMAO0108=
325mm
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3x18mm

O <
GMA0156 > %@

M3 Nylon lock nut

CANTILEVER m GMAD1T2

GM60075 B

'

R __T"\-\.__
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< —GM60075 & 9>
% \ B &

— rd

&H =

GMAOD172

Jx18mm

GMA0012

2.5xBmm ————

GM60075 A3

GM60023 GM60075 B3

@ P @

Jx18mm

GM60075 |
GM60023 B}

U

GMAD012 x2
2.5%8mm

Round head wranch baolt

Y |

GMA0172 GM60075 B  GM60023
31 8mm x4
Round head wrench bolt GMADD017

GMAD019 3xBmm
3x10mm % £

T

GMA0172 %
Ix1Bmm

PRO kit includes :

A GM30186
Stainless steel ball 5.8x7.3mm

GMAD017
AxBmm x2
Round head wrench bolt

§
%

ANANVHRL

GMAOD019
3x10mm x4
Round head wrench bolt

U

| T

GMADO0S57 x2
3x8mm Flal head wranch bolt

GMA0019
Ax10mm

GMAODO057

Slaams. INBmm
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A\ CANTILEVER BOTTOM & SIDE VIEW
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| GMADD23 X2
GMGE0062 3x25mm Round head wrench bolt

GMAO0158 x2
amm Washer

GMAOD021
Jx15mm
Round head wrench bolt

% ‘@ ' GM60084 B

P
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GMADOD21

3x15mm

PANHARD ROD

GMAO0021

Jx15mm

x1
x1

Round head wrench bolt
3x15mm Flat head wrench boit

GMAO0060

STEERING ROD

Yrae=@

GMA0023
3x25mm

x1

ﬂmmmmmmmmmm
GMAD023
Round head wrench bolt

3x25mm

Round head wranch bolt

GMAO0021

3x15mm
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LEFT INNER FENDER 51 | A Front

GMAOD0019
3x10mm x1
Round head wrench bolt

GMAO0020
3x12mm x1
Round head wrench bolt

GMAO0019
3x10mm x1
Round head wrench bolt

(I
GMA0020

ax12mm x1
Round head wrench bolt

GM60218 H3

GMAO0019

Jx10mm

GMA0020

3x12mm

By o T :':;‘ .:::_l-“hl‘ i 4
238 e Y s
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02

A\ Front

GM60218 @




(i
GMA0019

3x10mm
Round head wrench bolt

T]GMA0156
s M3 Nylon lock nut

GMA0019

FRONT SHOCK ABSORBER m

5 /\m
GMAD020 o GMe0077 \

)
3x12mm x2 %% /,,.-;‘,"’ﬂ‘ 7 ||'||

Round head wrench boll

GM60077 EB) S

ol 2 \ V=
CIALAT2 %GMAU'I 72 A e GMAQ0172
Jx18mm Jx18mm
3x18mm x2 / \\\\
Round head wrench bolt 3
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REAR SHOCK ABSORBER
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i O
3x20mm X2

Found head wranch bolt

GMAD211 x2

3x18mm Flat head wrench bolt

GMA0156 x2
M3 Nylon lock nut

REAR AXLE

R

GMAO0024
3x30mm %1
Round head wrench boli

GMAD095 x4
2.5x12mm Wrench bolt

GMADD22
Ix20mm

Q:I =
‘r{@ X s Wy SH i

GMA0211 u% 4

\_ 3x18mm
&

3x20mm

GMAD211

GMAO0022

GM60084 B)

)
iy
)

GMADD24

3%30mm

GMA0095
2.5x12mm

%) GMAO0095
g

2.5%12mm




___omsss |57

GMAO0020
3Ix12mm x5
Round head wrench bolt

(i

GMAOD0172
3x18mm x1
Round head wrench bolt

GMAO0158 x1
amm Washer

GM60226 1

Servo saver spring 9x9.5mm

)

—

SERVO SAVER ADAPTER

SANWA : Hitec
Airfronics |
JR
KO

Futaba

GMA0020
ax12mm

s

®

amao17z — C
Jx18mm

=

=

=
GMAO0158 —-Qf]i)

5
GM60001 \;—JJ/

GM60226
GM60221 B~ |
==

C ==

GM60001

horn to the servo,

A Set to the neutral position
before attaching the sarvo
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GM60076 B

A Receiver is not included, ==

GM60076

. GM60104

GMADD93
2.5x8mm

2.5x8mm Wrench boit

(o

Round head wrench bolt

GMAO0019
3x10mm




FOR STANDARD BATTERY

Top view Top view
o © N © o
O ) ) O
= @ @ &o
AN —
_GMAO00G4

Jx35mm

GM60219 E}

T )

GMA0064 Yoo

3x35mm ~ | %
=

GMAD154

GMe0221 £}

l
GMAD056 %2 \—/
3x6mm Flat head wrench boll

El' IIIIIIIIIIIII AEEREERERRRAR ARV (A |

GMAODOG4 x2
Ix35mm Flat head wrench boit

QU Bw"™ =

A INSTALL VELCRO STRAP
BEFORE BATTERY TRAY IS INSTALLED.
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GMe0077 B

GMAODO018

JxBmm

x2

Round head wrench bolt

" —— GMA0170

GMA0132’

3x12mm

——GM60077 @

60
GMAUR

mx

S

5
\

BODY POST

4

X

GMAD132

3x12mm Socket set screw

GMAD170
P5 O-ring

x4
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BODY POST m

GMA0132

Ix12mm Socket sat screw

Ol

GMAD170
PS5 O-ring

x4

x4

GMAOD170

i GM Eﬂﬂ??__

4 CUT!

GMAD132

3:-:12mm_

(

(

E R R ERCNENEN T

( T L e

WHEEL HUB

I

GM51603
Fin 2x10.3mm

O

GMAO0157
M4 nylon lock nut

m
GMA0126

3x3mm Sockel set screw

x4

x4

x4

A same left & right

GMS1603

GME‘IEHS—B

A Same left & right

A PRO kit includes : GM30185 Brass 12mm wHeeal hub (8mm Thick)

L A\ Same left & right

/ : ,.-'::"' AN

Iy /) GM30185
I| ] III | R ".

) \f

GMS51603 —— D

GMAD126

Jx3Imm
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OVERDRIVE GEAR RATIO

No overdrive (Option)
30T /30T (GM30172)

Overdrive 1 (Stock)
32T/ 28T

Overdrive 2 (Option)
33T /27T (GM30168)

Overall gear ratio Overall gear ratio Overall gear ratio

Pinion | Drive LO HI Pinion | Drive LO HI Pinion | Drive LO HI

& Front | 66.85 | 31.67 i Front | 58.50 | 27.71 oF Front | 54.70 | 25.91

Rear 66.85 | 31.67 Rear 66.85 | 31.67 Rear 66.85 | 31.67

Front | 60.17 | 28.50 Front | 52.65 | 24.94 Front | 49.23 | 23.32
10T 10T 10T

Rear 60.17 | 28.50 Rear 60.17 | 28.50 Rear 60.17 | 28.50
. Front | 54.70 | 25.91 A{T Front | 47.86 | 22.67 T Front | 44.75 | 21.20

Rear 54.70 25.91 Rear 54.70 | 25.91 Rear 54.70 | 25.91

Front | 50.14 | 23.75 Front | 43.87 | 20.78 Front | 41.02 | 19.43
12T 12T 12T

Rear 50.14 | 23.75 Rear 50.14 | 23.75 Rear 50.14 | 23.75

Front 46.28 21.92 Front 40.50 | 19.18 Front 37.87 | 17.94
13T 13T 13T

Rear 46.28 | 21.92 Rear 46.28 | 21.92 Rear 46.28 | 21.92

Front | 4298 | 20.36 Front | 37.60 | 17.81 Front | 35.16 | 16.66
14T 14T 14T

Rear 42.98 20.36 Rear 42.98 | 20.36 Rear 42.98 | 20.36

Front | 40.11 19.00 Front | 35.10 | 16.63 Front | 32.82 | 15.55
15T 15T 15T

Rear 40.11 19.00 Rear 40.11 19.00 Rear 40.11 19.00

Overdrive percentage: 0% Overdrive percentage: 14.29% Overdrive percentage: 22.22%
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BATTERY LOCATION

Top view Top view
o =<@ N @% o
0 ® @ | O
GMA0056 © © &
JxBmm S— : : —
| GMme0219 B GMAO0059 , T — GMAO0056
2 I =GMAD056 | 312
/w Exﬁmﬂw . GMAO0D56 X rnr'n
| S\ | 3xem GM60219 @ |

GMAD056

JxBmm

GMA0154

(g H v x4
GMA0019

3x10mm X2
Round head wrench boll

GMAODO056 x4

JxBmm Flat head wranch balt

GMAO0059 x2

3x12mm Flat head wrench bolt

GMAO0019

é _3x10mm

44 Wrae=0



REAR SHOCK RELOCATION [1/2]

GMA0019 @%

Ix10mm

GMADO18

GMA0018

AxBmm

GM60078

GMAD019

3x10mm

(T

GMAODD018
AxBmm x7
Round head wrench bolt

GM60081

GMAODD18

3x8mm
l\mmm

GMAODD019
3x10mm x2
Round head wrench bolt

GMAO0191
M3 flange nut

R O

GME007T7

 GMA0019

Jx10mm

GM60077 EB3
([

GMAOD019
ax10mm x2
Round head wrench bolt
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REAR SHOCK RELOCATION [2/2]

GMAO0172

Jx18mm

x2

Round head wrench bolt

GMAD172
3x18mm

(RN

GMAD172

3x18mm

GMAD022
Jx20mm

GMA0172
- 3x18mm

x2

—
=]
|
-
L]
=
@
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o
m
@
3
o
=
g
o

GMAODD22
Jx20mmi

T GM60077

Round head wrench ball

GMAD022

3Ix20mm

Yenac=@
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SPARE PARTS LIST

PART# PRODUCT NAME PART# PRODUCT NAME
GME00B1 GA44 front axle housing parts tree GMAO160 2mm E-ring

GME00E4 GA44 axle hardware set GMADZ212 7x1 O-ring

GMG00E3 GA44 axle parts tree GMO0O0D20075  Shock shaft 3.5x46.4mm
GMB0023 5.8mm ball parts tree GME00%SE shock shaft 3.5x33.9mm
GMB00E62 GA44 rear axle housing parts tree GMG&0087 Shock spring 15.2x61mm (2)
GME00E68 33T bevel gear GME0238 Shock spring 16.8x36mm (2)
GME0O0ET 11T bevel gear GMB0084 Universal shafl parts tree
GMAD165 Ball bearing 5x11x4mm GM&0101 Universal joint set

GMADZ05 Ball bearing Bx12x3.5mm GM6E0119 Universal joint drive coupler (2)
GMAD167 Ball bearing 10x15x4mm GMEB0075 G502 rear cantilever suspension parts tree
GME0111 Input universal joint set GME0093 5.8mm ball stud M3x5mm (5)
GME0108 GA44 CVA lat GMG0226 Servo saver spring 9x8.5mm
GMEB0102 CVA drive coupler (2) GMAD161 2.9mm E-ring

GMB0112 Straight drive shaft 107mm (2) GMADTEZ 4mm E-ring

GME00ES Pin 2x11.4mm (4) GMAD210 4mm conical spring washer
GME0110 CVA pin retaining ring (2) GMAD158 3mm washer

GMB0099 Panhard rod 86mm GMAGTS4 M3 nut

GMB0100 GA44 steering rod set GMAD156 M3 nylon lock nut

GM51603 Pin 2x10.3mm (4) GMAD191 M3 flange nut

GME0220 GS02F transmission housing parts tree GMAD1ST M4 nylon lock nut

GMBO221 GS02F inner fender braces & transmission hardware parts tree GMADO11 2.9x6mm round head wrench bolt
GMEO0BOA 32P 45T Spur gear GMADD12 2.5%x8mm round head wrench bolt
GMBOOT 48P 38T 1st gear (LO) GMADO17 Jx6mm round head wrench bolt
GMB00ES 48P 18T gear GMADO18B JxBmm round head wrench bolt
GME0210 48P 28T 2nd gear (HI) GMADD1S 3x10mm round head wrench bolt
GME0212 48P 32T gear GMAODO020 3x12mm round head wrench bolt
GMB0072 32P 13T pinion gear GMADOZ21 3x15mm round head wrench bolt
GME0211 HI/LO sliding clutch GMAD172 3x18mm round head wrench bolt
GMEB0213 Transmission output front shaft 55.3mm GMADDZ22 3x20mm round head wrench bolt
GMBDZ214 Transmission output rear shaft 63.1mm GMADD23 Jx25mm round head wranch boll
GMB0215 Transmission shaft 117.9mm GMADD24 3x30mm round head wrench bolt
GMB0216 Slipper shaft 37.8mm GMADO82 2x6mm wrench bolt

GMB0217 Transmission fork shaft 49.2mm GMADOS3 2.5x8mm wrench bolt

GMB0033 Pin 1.5x7.2mm (4) GMAQD94 2.5%10mm wrench bolt
GMB0088 Slipper pad (2) GMADDS5 2.5%12mm wrench bolt
GMB008T Slipper disk 20x1.5mm (2) GMAQO102 JxB8mm wrench boll

GMAD163 Ball bearing 5x8x2.5mm GMAD104 3x12mm wrench boit

GMB0022 M4 5.8mm rod end set GMAO106 3x18mm wrench bolt

GMB008S Upper link M4x6.8x55mm (2) GMAD107 3x20mm wrench bolt

GMe0222 Lower link M4dx6.Bx78mm (2) GMAG108 Jx25mm wrench bolt

GMB0092 Lower link Mdx6.8x100mm (2) GMAO109 3x30mm wrench bolt

GMB00ST Upper link M4x6.8x98mm (2) GMAD126 3x3mm socket sel screw
GMB0081 G502 frame side rails GMAD127 Ixdmm socket set screw
GME00OTE GS02 battery tray & cross member parts tree GMAD131 3x10mm socket set screw
GMBE0219 GS02F skid plate & battery tray parts tree GMAO132 3x12mm socket set screw
GME000T 16.5mm servo saver paris tree GMAD144 4x15mm sockel sel screw
GMEB00TE GS02 side plate parts tree GMAD145 4x20mm socket set screw
GMBOO0T7Y G502 shock hoop & body post parts tree GME0103 3x10mm Screw pin (4)
GMB0117 Velcro strap 16x220mm (2) GMAOOSE JxBmm fatl head wrench bolt
GMEB0104 Foam seal (2) GMADOST JxBmm flat head wranch bolt
GMADZ213 S56 O-ring GMADOS58 3x10mm flat head wrench bolt
GM&0218 GS02F front & rear inner fenders GMADD59 3x12mm flat head wrench boll
GMO020078  RSD shock delrin pistons (2) GMAQOB0 Ix15mm flat head wrench bolt
GME00T7S SD shock parts tree GMAD211 3x18mm flat head wrench bolt
GME0094 S0 90mm shock body (2) GMAQODE4 3x35mm flat head wrench bolt
GMB009835 SD 67mm shock body (2) GMAO170 P5 O-ring

GMAD169 P3 O-ring GM501186 R6 snap pin (12)
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